h\ ~__
CEBULANDMASTERS

We Build with You in Mind

CASA MIRA
TOWERS
PALAWAN

(EIS)

Submitted to:

Department of Environment and Natural Resources

Environmental Management Bureau (EMB)
Region IV-B — MIMAROPA
1515 L & S Building, Roxas Boulevard, Ermita, Manila

.DMASTERS, INC



Project Fact Sheet

CASA MIRA TOWERS PALAWAN

Project Fact Sheet

Name of Project: Casa Mira Towers Palawan
Proponent: Cebu Landmasters, Inc.
Office address and

10th Floor Park Centrale, I.T. Park, Apas, Cebu City
Contact numbers:

Authority over the
. ATTY. NOEL C. FELONGCO |
Project Area

Project Size Total Lot Area 21,951.21 sq meters
Gross Floor Area (GFA) 64,047.68
Construction Floor Area (CFA) 92,102.12
Total number of towers 7
[...]
CEBU LANDMASTERS, INC 1-27



SECTION 1.0 PROJECT DESCRIPTION

CASA MIRA TOWERS PALAWAN

Supply of domestic water will be tapped from the local water district. The water consumption of the
workers and facilities is considered low and temporary as the duration of construction is estimated at 16
months.

During operations, water requirement of the 2,019 residential apartments, retail establishments,
swimming pool, and other uses is estimated at 1,136.36 cubic meters per day with a peak flow of 1,854.55
cubic meters. Fire reserve water of 90,000 gallons shall also be provided.

1 —
CEBU LANDMASTERS, INC 1-28



CASA MIRA TOWERS PALAWAN

SECTION 1.0 PROJECT DESCRIPTION

Republic of the Philippines
Department of Public Works and Highways
Office of the Buikcing Official
City of Pusrio Princesa, Palawan

[Recommending Approval:

el [Section Heac: Date:
|Approved by:
Building Oficial: Date:
Rl
Y 9] 'r ".{‘:%
N [ o
S [
2 e
& ! NIECS nnmninnil
- / 7\ KEY PLAN
PL-200 SCALE: 1:1000M

Figure 1-16 Drainage Plan

1-29

CEBU LANDMASTERS, INC



SECTION 1.0 PROJECT DESCRIPTION

CASA MIRA TOWERS PALAWAN

M- P OTAR
WATER TAr mw ot
by
AR LEvel'W
THEA BT PLANT.
FILTER TAkK
=00 o]l
g
it

VERTICAL FLOW DIAGRAM

TUCKED OUT
ELUDGE

TERTIARY
L—FREATHENT PLANT/
FILTER TANK

HORIZONTAL FLOW DIAGRAM

/2 SCHEMATIC FLOW DIAGRAM
= -

Figure 1-17 Proposed Sewage Treatment

CEBU LANDMASTERS, INC 1-30



SECTION 1.0 PROJECT DESCRIPTION

CASA MIRA TOWERS PALAWAN

1-31

N
S5 Rt
N AN

GO

L . A ¢

20,07
N

¢

Figure 1-18 Underground Tank Partial Plumbing Layout

I T ) .»,4,.4;,. ,./,/..
N ; NSy R )
S SR LY RS
A OS%: S KA
A SN - Cauid

SRR DRSS

CEBU LANDMASTERS, INC



SECTION 1.0 PROJECT DESCRIPTION

CASA MIRA TOWERS PALAWAN

(D, GBI RS or puan

Figure 1-19 Utilities plan

CEBU LANDMASTERS, INC 1-32



SECTION 1.0 PROJECT DESCRIPTION

CASA MIRA TOWERS PALAWAN

1.13.3.2. Drainage System and Storm Management

The proposed project will be provided with an efficient drainage system to address surface and subsurface
rainwater including ground seepage. It includes adequate cross-drains and collection system, sufficient
counter-measures to address flooding, major drainage structures, surface water infiltration and drainage
outfalls. The drainage system comprises of a network of pipe culverts, roadside ditches, and internal
drainage systems within the mall complex along the road pavement. The design of the drainage is
provided as Error! Reference source not found. while the design of the wastewater treatment system is
provided under Error! Reference source not found.

To avoid storm damage to the development complex property, an emergency plan equipped with
personnel and machineries will be on stand-by on short notice mobilization. This is also similar with
emergency measures during fire control.

1.13.3.3. Waste Management and Safety/Emergency Facilities

Waste management facilities will include sewage treatment plant (STP), oil-water separators, Hazardous
waste storage area, and exhaust gas mufflers for diesel-engine powered stand-by generator sets.

There will be minimal hazardous wastes that will be generated by the operations of the project since the
generators will be standby generators only and will require minimal maintenance that shall produce waste
oil. Dewatered sludge shall be removed from the site or will be placed as soil conditioner The waste oil
shall be placed in a hazardous waste management facility that will meet the requirements of RA6969.

A MRF shall also be part of the utilities area as provided in the design in Error! Reference source not
found..

1.13.3.4. Wastewater Treatment system

The design parameters for the wastewater treatment systemed are based on SEQUENCE BATCH
REACTOR of the ACTIVATED SLUDGE PROCESS with TERTIARY TREATMENT. It is
expected to have an efficiency of at least 90% for BOD and Suspended Solid removal. The schematic
diagram of the system is provided as

The proposed STP will be concealed type and located below grade level. All influent shall flow by gravity
to lift station integrated to the proposed Sewage Treatment Plant.

1 —
CEBU LANDMASTERS, INC 1-33



SECTION 1.0 PROJECT DESCRIPTION

CASA MIRA TOWERS PALAWAN

113341 Design Parameters

The design considerations are as follows

o The wastewater treatment system shall be a two (2)-basin sequencing batch reactor ,
which shall be designed for organic (BODs/COD) and nutrient (NH3-N) removal. The
sewage treatment plant shall be designed to incorporate nitrification-denitrification.

o Thesewage treatment process shall be combination of anaerobic process to treat nitrate
and aerobic to avoid concerns with confined space / safety considerations, and the
potential for odor / explosive gases.

o Peak hours are expected to be from 9:00 am to 1:00 pm and 4:00 pm to 8:00 pm..
Therefore only 8 out of 24 hours will be critical. Wastewater and sewage generation will
be mostly within these hours. However, health facilities considered full occupancy 24
hours, 7 days a week. To handle the anticipated highly fluctuating flow and loading to
the STP, an equalization tank with an effective capacity of 4 hours minimum shall be
provided.

o The peak flow factor shall be 2.4. This factor shall be used for sizing of the influent lift
sump, bar screen and other equipment.

o All other unit processes (equalization tank, biological treatment, disinfection, etc). shall
be designed on the basis of average flow.

o Ventilation, which is required if the process tanks are to be covered or enclosed, shall be
a minimum of 12 - 15 air changes per hour. Fresh air intake shall be provided. Exhaust
air shall be directed outside the building and away from public thoroughfares.

o All metalworks within the process tanks (aeration distribution piping, cat ladders,
supports, guiderails, chains, etc.) within the process tanks shall be S5304 to minimize
maintenance requirements. Access inside the process tanks after the STP has
commenced operation should be minimized / avoided.

o All key equipment (pumps and blowers) shall be provided with on-line standby
equipment. Submit complete brochures and pump selection data curve.

o Decanter shall be fixed type or non-moving and shall be made of durable non-corrosive
material and preferably with no moving parts. Decanter shall be air, hydraulic or electric
operated. The accumulation of solids in the decanter header shall not be allowed. All
mounting brackets and hardware shall be made of stainless-steel materials. Proposed
decanter shall be subject for approval and requires to submit complete construction
plans and technical specification. Submit complete brochure and technical specifications.

o The air diffusing mechanism shall be of non-corrosive and non-clogging type only and
shall be arranged in such a manner that it is easy in servicing and positive diffusion for
both regulation and complete shut-off of the air supply

o Ultraviolet disinfection system (low maintenance type) shall be used for disinfection of
treated effluent. (Submit brochures and technical specification) . An alternate
disinfection system shall be using Chlorine disinfection system.

|
CEBU LANDMASTERS, INC 1-34



SECTION 1.0 PROJECT DESCRIPTION

CASA MIRA TOWERS PALAWAN

o All Structural/Civil Works shall be designed based on latest available (as of Dec 2008)
National Building Code and other governing Codes and Standards enforced in the
Philippines, like the ASEP Structural Code, etc. duly signed and sealed by a duly licensed
engineering practitioner.

113742 Design Basis
1.13.3.4.2.1. Influent Parameters

The following figures were used as the basis for the plant design: -

i) Nature of Wastewater Commercial / Residential

i) Average Sewage Flow/ Day 210,000 US GALS. (795.45 CU..M.)
iii)  Discharge Pattern Continuous(~4 hrs/day)

iv) Peak Factor 24

)] Influent BODs concentration 300 mg/L

vi) Influent TSS concentration 300 mg/L

vii)  Influent COD concentration 600 mg/L

viii)  Influent TKN concentration 80 mg/L

iX) Influent Oil & Grease <50 mg/L

X) Total coliform concentration > 105 - 108 MPN/100 mL

For any parameters not listed above, the discharge standards shall at no time exceed those set under Class
CInland Waters.

1.13.3.4.2.1. PROCESS DESCRIPTION

The sewage treatment plant shall comprise of primary (screening and equalization), and
secondary (sequencing batch reactor) treatment, disinfection (ultraviolet disinfection), and sludge

1 —
CEBU LANDMASTERS, INC 1-35



SECTION 1.0 PROJECT DESCRIPTION

CASA MIRA TOWERS PALAWAN

dewatering. The operation of the system shall be automatic and controlled by a PLC. High level
alarms shall be installed in all tanks.

Central grease tank or grease / oil separation system shall be provided to served grease
producing sinks prior to disposal to central sewage treatment plant.

The STP Process shall incorporate the following unit processes:

o Lift station with lift pump

e Screening

e Anerobic chamber

o Influent Lift Sump

e Equalization

e Activated Sludge Treatment using Sequencing Batch Reactor
o Ultraviolet Disinfection or Chlorination system

¢ Sludge Digestion and Dewatering

The full treatment process is described as follows:
o] Lift Station with lift pumps

Lift station with lift pump shall be provided in case invert elevation of influent sewage pipe is much
lower than the STP. This is necessary to avoid deep excavation for STP construction. Two (2) lift
pump shall be provided (1-duty, 1-stand-by).

o] Screening prior to the STP

Appropriate screening should be provided at all drains leading to the STP. This will minimize
passage of large non-sanitary waste items (bags, ropes, rags, mops, etc.) to the STP.

o] Influent Lift Sump

An influent lift sump shall be provided to transfer influent wastewater to the equalization tank.
Influent shall be transferred by at least two pumps (1 duty, 1 standby). Pump and sump pit sizing
shall be based on peak flow using a 2.4 peak factor. Pump starts shall be not more than 5 times
per hour. Levels sensors shall control the activation of the sump pumps based on the volume of
influent.

0 Anaerobic Chamber

Properly sized anaerobic tank shall be provided to treat ammonia, nitrates and other nutrients.
Provide ventilation of methane arrestors.

o] Manual Screening

Sewage influent will flow to the STP by gravity. Influent will first be directed to a bar screen
channel with a manual bar-screen, with bar spacings of 5 mm. The bar screen will trap large
solids and non-biodegradable debris and prevent them from entering the plant. The bar screen
channel will allow operator access so that the screenings and debris could be removed and
|
CEBU LANDMASTERS, INC 1-36



SECTION 1.0 PROJECT DESCRIPTION

CASA MIRA TOWERS PALAWAN

packaged for disposal with other solid waste. The bar screen shall be designed to handle the
peak flow of up to 2.4 x Average Flow. A bypass screen shall also be provided to prevent overflow
in case of screen blockage of abnormally high flows. The influent will flow from the bar screen
into the anaerobic chamber from anaerobic chamber by gravity.

o] Equalization Tank / Advance Oxidation Tank

From anaerobic chamber, wastewater will be stored temporarily in an Equalization Tank (ET),
which acts to equalize the flow in terms of both hydraulic and organic loading. The equalization
tank shall have effective holding capacity 4 hours minimum at average flow.

Two submersible pumps, one duty and one standby, will be installed in the Equalization Tank to
transfer wastewater to the SBR basins for biological treatment.

The equalization tank shall be aerated using coarse bubble diffusers to ensure proper mixing and

to prevent odor and septicity. Air shall be supplied at a rate of 0.01 — 0.015 m3/ m3 min.The
blower providing air to the equalization tank shall be shared with the aerobic sludge digestor.
There shall be two blowers (1 duty, 1 stand by)

0 SBR Basins/ Aeration Basin

Two (2) SBR Basins shall be constructed, with bioselector to maintain optimal F:M ratio within the
STP.

The main biological treatment process will take place in the SBR Basin under cyclic sequential
operation of three phases; aeration, settlement and decant, described below.

e Aeration Phase

Aeration requirement by the process for mixing, carbonaceous oxidation and nitrification will be
supplied by two positive displacement air blowers, one duty and one standby, via submerged fine
bubble diffusers.

e Settlement Phase

Immediately after the aeration sequence, settlement / clarification will occur. The conditions in
the basin become anoxic. Denitrification and further organics removal occur during this phase.

e Decant Phase

Following the settlement phase, the decant sequence will be initiated to remove the clear, treated
liquor from the Top Water Level (TWL) to the Bottom Water Level (BWL), the minimum level of
decant.

The treated effluent will be removed by a surface skimming decanter and will fall into the effluent
tank by gravity. The decanter will be sized to ensure uniform drawoff rate, without disturbance of
the settled sludge interface.

Denitrification and organics removal will continue to occur during this phase.

Excess sludge will be wasted to the Sludge Holding Tank during the decant phase in SBR basin.

1 —
CEBU LANDMASTERS, INC 1-37



SECTION 1.0 PROJECT DESCRIPTION

CASA MIRA TOWERS PALAWAN

At the end of decant phase, the cycle will be repeated with the start of aeration.

The cyclic/sequential operation will be controlled automatically by a Programmable Logic
Controller (PLC) inside the Control Panel. The PLC shall be configured to allow operator
modification of the duration of operation of any equipment or treatment phase. Manual override
for control of the process equipment shall also be provided.

A fourth Phase, Idle, shall be incorporated into the design and the operation protocol. This phase
shall be utlised in case the STP is operating at lower than design conditions, in order to minimize
power consumption and equipment operation.

o Effluent Holding Tank
Treated wastewater from the SBR will be directed, via the decanters, to the Effluent Holding Tank.

Two effluent lift pumps (1 duty and 1 standby) shall be installed in the effluent holding tank for
discharging the treated effluent, via the ultraviolet disinfection system, to the discharge point or
for application to the surrounding trees and plants in the complex. Effluent holding tanks will have
a capacity of at least 4 hours of flow or about 100 cubic meters.

e Ultraviolet Disinfection

Effluent from the STP shall be disinfected by an ultraviolet disinfection system or chlorination
when decided by circumstances. The selected ultraviolet disinfection system shall be a low
maintenance type system suitable for disinfection of secondary treated effluent (ie. Uses UV
transparent Teflon sleeving). Quartz sleeving systems shall not be allowed due to problems with
maintenance and scaling.

A sampling port, for sampling of treated effluent by the operator and the control authorities, shall
be provided after the ultraviolet disinfection system.

¢ Flow Measurement

An electromagnetic type flow meter shall be installed after the Ultraviolet Disinfection system for
monitoring of effluent flow from the STP.

The flow meter shall be non-resettable type.

e Aerobic Sludge Digestor & Sludge Dewatering

Excessive sludge shall be wasted from the SBR Basin during the decant phase, by two (2) sludge
wasting pumps (1 duty, 1 standby) to the Aerobic Sludge Digestor. Wasted sludge will be further
digested aerobically using Coarse Bubble Diffusers supplied with air from the Air Blower shared
with the Equalization Tank. Retention of the Aerobic Sludge Digestor shall be 7 days.

1 —
CEBU LANDMASTERS, INC 1-38



SECTION 1.0 PROJECT DESCRIPTION

CASA MIRA TOWERS PALAWAN

Digested sludge shall be fed to a recessed plate filter press using an air operated diaphragm
pump, for dewatering. Polymer shall be fed to the sludge to enhance flocculation. Exact dosing
of polymer shall be determined by jar testing on site when the plant is operational.

Supernatant from the Aerobic Sludge Digestor, and filtrate from the filter press shall be directed
back to the Equalization Tank by gravity, for treatment.

o Tertiary Treatment

Provide coagulation system sand and activated carbon filter or equivalent for phosphorous
removal and to meet quality of water. Phosphorus removal is usually dine at the sedimentation
stage of the SBR where phosphorus is removed. However, tertiary treatment will be activated
during high phosphorus loads.

1.13.3.5. Lighting/lllumination System

The proposed project will be provided with all the necessary lighting system to serve as illumination of
the building features, facilities, or areas that may require security, care or alertness. The lighting will also
illuminate areas of concerns such as pedestrian walkways, vehicle entry-exit ramps and service bays. As
much as possible, solar lighting/illumination system will be used.

1.13.3.6. Landscape

Landscaping of the perimeter and open spaces will consist of different types of ornamental plants, indoor
and outdoor drought-tolerant and/or perennial plants. The perimeter may be lined with some tree cover
along facades and routes for beautification, and to act as windbreak. The inside swimming pool / common
area will also be landscaped to reflect the kind of environment that will be seen in the western part of the
city.

1 —
CEBU LANDMASTERS, INC 1-39



SECTION 1.0 PROJECT DESCRIPTION

CASA MIRA TOWERS PALAWAN

|
|

|-
et

SRR P e TR s
1 = . & — s =
R ;:E\\V\ "Q. #* ///.’ e 1//_:3 s ¥ . = ,,,/—'*;'v'_' pr= = j:
P B N ¥ 5 EEl S _—eE T —— = T U™T =
TSN o=t et=n g I B [
T8 Rt i R e R e I =@ 8=
WSS 0 el e e I S == |
et SR MR e ey W TR —

;EI Esﬂ_[ =R - "_|/i-: 5= E A .‘j",—/”/lffﬁ ! —1=
1 Q=5 B 1 =g gE=E HE 2B =1 | _ =

\EE,\'”HH e ==& Il i
A== AEEE CiiEEA B 1 B AR A== E
==0 D=EN =8 5F [ BS EE=FE
= b = ——
pL s TEE
[

[
8l
| |
i o]

i

W m[m W | W

i

!

{
7

Figure 1-20 Interior Landscaping Plan

1.14. Abandonment Phase

The abandonment is not likely in the next 25 to 30 years, given the structural life of the condominium
building. It is also important to note that in that span of years, minor repairs or retrofitting may have been
done/required that would further prolong its structural integrity.

But in case of an unlikely abandonment of the project, given the fact that the building will mostly utilize
pre-fabricated materials, it can easily be disassembled and removed from the site for intended reuse.
Thus, abandonment of the building can be easily accomplished. Combine it with the proposed
environmental management plan where all wastes are handled on-site or treated by an authorized waste
treater, then minimal clean-up is necessary. Impacts of the abandonment activity would be noise, dust
and solid wastes.

1.15. Manpower

The proposed organizational structure is shown in Figure 1-21.

1 —
CEBU LANDMASTERS, INC 1-40



SECTION 1.0 PROJECT DESCRIPTION

CASA MIRA TOWERS PALAWAN

Figure 1-21 Proposed Organizational Structure

A total of about 300 workers will be hired for the construction activities. A permanent office staff of four
personnel will be within the project office throughout the project operation period.

1.16. Indicative Project Investment Cost (Philippine Peso)

1.16.1. Investment Cost

The Total Investment cost is estimated at Php 1, 979, 285, 561.04

1.17.  Project Duration and Schedule

The project is expected to be developed in phases over the course of 5-7 years with the first phase slated
for start of construction in September of 2022. Full development according to the project plan is expected
in mid-2027 to 2028. The second and third phases will be done one years after the first and second
phases have been completed, respectively. This is done so that each building is expected to be developed
in 1.5 years.

1 —
CEBU LANDMASTERS, INC 1-41



SECTION 1.0 PROJECT DESCRIPTION
CASA MIRA TOWERS PALAWAN

CMT - PALAWAN